
10 | IUVA NEWS, Vol. 6, No. 3

Jennifer L. Clancy,1,2 Karl G. Linden,3 and Randi M. McCuin2

1 Corresponding Author; Email: jclancy@clancyenv.com
2 Clancy Environmental Consultants, Inc., PO Box 314, Saint Albans, VT 05478
3 Duke University, Durham, NC 27708

ABSTRACT

This paper summarizes the conclusions of two recently completed
projects that examined the occurrence of the protozoan pathogen
Cryptosporidium in wastewater streams, and the efficacy of
ultraviolet (UV) light for treatment of wastewaters to control
Cryptosporidium. A 15-month survey of Cryptosporidium oocyst
occurrence was conducted at ten US wastewater treatment plants.
Cryptosporidium oocysts were found in all wastewater matrices
from raw sewage to tertiary effluents. However, low doses of UV
radiation (3 mJ/cm2) from either low or medium pressure UV lamps
were effective in achieving an inactivation level of greater than
three logs for Cryptosporidium oocysts in wastewater effluent as
measured by cell culture. No evidence of oocyst DNA repair was
observed. While the occurrence of Cryptosporidium oocysts is
common in wastewater effluents, UV is highly effective for oocyst
inactivation in wastewater.

Keywords: Cryptosporidium, disinfection, occurrence, oocysts,
pathogens, particle association, ultraviolet (UV) irradiation,
wastewater.

INTRODUCTION

Water bodies receiving wastewater effluents commonly serve as
source waters for drinking water supplies. A current public health
concern with wastewater effluents is the potential for transmission
of infectious agents that may be present in human and animal feces.
The diseases in the contributing communities are reflected by the
varying numbers of pathogenic organisms including viruses,
bacteria, helminths, and protozoa found in wastewater. Depending
on the level of wastewater treatment, some of these pathogens may
escape removal and/or inactivation and enter receiving waters.

Cryptosporidium is a significant concern to water suppliers
worldwide, as this protozoan parasite forms highly resistant oocysts
that can survive in moist environments for extended periods. The
oocysts are highly resistant to environmental pressures and are
difficult to remove in water treatment due to their small size (4 to
6 µm). Cryptosporidium oocysts are resistant to conventional
chlorine based disinfectants, and oocysts that escape the
coagulation/filtration process can remain viable in the distribution
system. Dozens of outbreaks of cryptosporidiosis have occurred

worldwide, with resulting deaths (Lisle and Rose 1995; Kramer et
al. 1998).

Animals and humans are reservoirs for this parasite, and it enters the
environment through shedding of fecal material. Dozens of species
harbor Cryptosporidium oocysts including mammals (cattle, horses,
rodents, deer, dogs, cats), kangaroos, birds, reptiles, and fish. As
such, there are many routes for this parasite to enter the environment
including natural runoff (non-point sources), runoff from
agriculture, effluents from industries such as meat processors,
wastewater effluents, and combined sewer overflows.

DEVELOPMENT OF METHODS FOR
RECOVERY OF CRYPTOSPORIDIUM
FROM WASTEWATER MATRICES

Methods development for Cryptosporidium recovery from water
has focused primarily on clean waters: source waters for drinking
water plants such as lakes and rivers, and finished drinking water.
Due to the differences in matrix composition from raw wastewater
to tertiary effluents, different methods for recovery and enumeration
of oocysts were needed to address matrix quality. The standard
method in use in the US and generally worldwide is USEPA Method
1622 (USEPA, 2001). Using the basic format of Method 1622, a
single method was developed for raw wastewater and primary
influents that uses centrifugation to concentrate 500 mL samples. A
second method was developed for secondary and tertiary effluents
which includes the Pall Envirochek HV™ (Pall Corp. Ann Arbor,
MI, product no. 12099) capsule for sample concentration. Similar to
Method 1622, both methods rely on immunomagnetic separation
(IMS) to separate oocysts from debris, followed by antibody
staining and microscopy for identification and enumeration. The
inclusion of ColorSeed™ (BTF, PO Box 599, North Ryde BC, NSW
1670, Australia), an internal positive control in each sample,
provides information on method performance. ColorSeed contains
flow cytometer-sorted, gamma-irradiated Cryptosporidium oocysts
and Giardia cysts that have been permanently stained with a red
fluorescent dye allowing differentiation between ColorSeed™ and
naturally-occurring oocysts, which are not red. These wastewater-
specific methods were developed and single-laboratory validated
over a two year period.

Cryptosporidium Occurrence 
in Wastewaters and Control 
Using UV Disinfection 



OCCURRENCE SURVEY

Once method performance was established, these methods were
used in a survey of Cryptosporidium occurrence in ten US
wastewater treatment plants over a 15-month period. The
wastewater treatment facilities sent monthly grab or composite
samples to the laboratory (Clancy Environmental Consultants, Inc.)
for analysis. Samples of econdary and tertiary effluents were filtered
in the field, with ColorSeed™ added to the filter capsule prior to
sample collection. ColorSeed™ was incorporated as an internal
control to indicate method performance in each sample.
Participating utilities were located in Alabama, California,
Colorado, North Carolina, Pennsylvania, and Vermont. A total of
289 samples were analyzed in the 15-month survey. The summary
data are presented in Table 1.

Table 1. Summary of Cryptosporidium Oocyst Recoveries and
Occurrence in Wastewater Survey

These data show the wide range of turbidities in each sample type,
which contributes to the variability in the matrix itself and in the
overall recovery of oocysts. Turbidities of raw influent ranged from
34.3 to 700 ntu, while primary influents ranged from 4.08 to 327
ntu. The range for secondary effluents was much narrower, 0.75 to
19.3 ntu, with tertiary effluents ranging from 0.75 to 2.62 ntu. As
turbidity decreased through the treatment process, the ability to
recover oocysts improved as water quality improved.

Another objective of the occurrence study was to examine the
removal of oocysts across the treatment process. Since Crypto-
sporidium cannot reproduce outside of an animal host, the
concentration of oocysts cannot increase through the treatment
process. Regardless of differences in recovery efficiencies, the
occurrence of Cryptosporidium oocysts in wastewater is significant.
It is reasonable to assume that the concentration of oocysts should
be continually decreasing across the treatment process, from raw
influent to final effluent (secondary or tertiary) on a per volume
basis. This was not always observed, as shown in data from one of
the plants in Figure 1. This plant in Alabama operates at 2 mgd with
a peak flow design of 3 mgd. The wastewater influent is comprised
of 70% domestic and 30% industrial (food industry). Preliminary
treatment of the influent includes screen and grit removal as well as
pre-aeration. The pretreated wastewater enters the primary clarifiers

and the weir effluent is passed through biofilters, intermediate
clarifiers, and then through trickling filters. The trickling filter
effluent enters the secondary clarifiers. The effluent from the
secondary clarifiers remains in a chlorine contact basin for 30 min
before being discharged. This plant uses no chemicals, such as
polymers, alum, or caustic for enhanced coagulation, phosphorus
removal or pH adjustment.

Figure 1 shows the oocyst concentration per liter at the Alabama
plant. In some months the concentration of oocysts recovered was
higher in secondary effluent than in raw or primary (May, October,
December, March). A factor that may contribute to this observation
is the low overall levels of oocysts detected in this plant, making it
difficult to show significant log10 differences. The number of
oocysts per liter in the Alabama data ranged from <1 to 4 across all
matrices. Another factor is the improvement in recovery of oocysts
in cleaner water matrices; hence greater numbers of oocysts were
recovered from effluent samples than from raw or primary influent
samples. Cryptosporidium oocysts were detected in 3 of 11 raw
influent samples (27.3%) at a concentration of 2/L. In primary
effluent samples, 18.2% (2/11) were positive for indigenous
oocysts. In secondary effluents, 72.2% (8/11) samples were positive
for oocysts, ranging from 1 to 36/10L. Similar trends in oocyst
concentration variability across the treatment process were noted for
other plants in the study. 

Figure 1.  Oocyst concentrations in raw influent and primary and
secondary effluents at Alabama wastewater treatment plant.

ULTRAVIOLET (UV) INACTIVATION
OF CRYPTOSPORIDIUM IN 
DRINKING WATER

Given the presence of Cryptosporidium in wastewater and many
surface waters, one of the major challenges for drinking water
suppliers is the control of Cryptosporidium. Like Giardia,
Cryptosporidium oocysts can be physically removed by the
coagulation/filtration processes, although oocyst removals have
been found to be slightly reduced likely due to their smaller size
(Nieminski and Ongerth 1995; Ongerth and Pecoraro 1995). But
unlike Giardia, Cryptosporidium oocysts are resistant to chlorine-
based disinfectants at the concentrations and contact times practical
for water treatment (Korich et al. 1990). This makes the physical
removal process (coagulation, sedimentation, filtration) of

SEPTEMBER 2004 | 11

Matrix
(n = samples

analyzed)

Volume
Analyzed

(L)

Range of
Turbid-

ities 
(ntu)

Crypto-
sporidium
Concentr-
ation (#/L)

Percent of
samples

positive for
Crypto-

sporidium

Secondary
Effluent (94)

Tertiary
Effluent (16)

Raw Influent
(95)

Primary
Effluent (84)

34.3 - 700 <2 - 24 29.5

4.2 - 
22.7

0.75 -
19.3 <0.1 - 40.8 58.5

22.7 - 
131.3

0.5

0.5

0.75 -
23.62

<0.008 -
0.226 18.8

4.08 -3.7 <2 - 86 45.8



12 | IUVA NEWS, Vol. 6, No. 3

paramount importance in conventional water treatment where
chlorine is relied on for disinfection.

UV has been used for drinking water treatment in Europe since the
early 1900’s, but until the mid-1990’s, it was not considered to be
an effective treatment for protozoan pathogens such as
Cryptosporidium. Studies by Campbell et al. (1995) followed up
with additional research (Bolton et al. 1998; Clancy et al. 1998;
Bukhari et al. 1999; Clancy et al. 2000) showed Cryptosporidium to
be extremely susceptible to UV. Dozens of studies have shown that
UV is highly effective at relatively low UV fluences (10 mJ/cm2) for
control of Cryptosporidium in drinking water applications. In
response to this relatively new finding, in August 2003 the USEPA
proposed the Long Term 2 Enhanced Surface Water Treatment Rule
(USEPA 2003) to require additional treatment of water sources with
higher Cryptosporidium levels to protect public health. The use of
UV for disinfection of drinking water derived from surface sources
is a major aspect of this rule. Dozens of US cities have plans to
incorporate UV into their treatment processes over the next decade,
with the New York City proposal for a 2 billion gallon per day
facility already in the design phase (Potorti et al. 2004).

UV, CRYPTOSPORIDIUM, AND
WASTEWATER

UV is a viable alternative to chlorination for disinfection of
wastewater. Although UV has been available as a technology since
the early part of the 20th century, it did not experience widespread
acceptance for wastewater treatment until the mid-1980’s. Since this
time, both research into UV disinfection and installations of UV
facilities have increased dramatically. Some of the explanations for
the increasing acceptance of UV irradiation for the disinfection of
wastewater are:

1. proven ability to disinfect pathogenic bacteria and most
viruses,

2. proven effectiveness in meeting federal wastewater effluent